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Applicant - SHENZHEN ELECTRON TECHNOLOGY CO.,LTD.
Manufacturer * SHENZHEN ELECTRON TECHNOLOGY CO.,LTD.
Product Name * Android all in one
Model No. © WF1733T
Trade Mark T NA.
Rating(s) Input: DC 12.0V, 3.0A (via adapter input: AC100~240V, 50/60Hz 1.5A Max ;
output: DC12.0V, 3.0A)
Test Standard(s) : FCC Part15 Subpart E, Paragraph 15.407

ANSI C63.10: 2013,
KDB 789033 D02 General UNII Test Procedures New Rules v02r01

Test Method(s)

The device described above is tested by Shenzhen Anbotek Compliance Laboratory Limited to
determine the maximum emission levels emanating from the device and the severe levels of the device
can endure and its performance criterion. The measurement results are contained in this test report and
Shenzhen Anbotek Compliance Laboratory Limited is assumed full of responsibility for the accuracy
and completeness of these measurements. Also, this report shows that the EUT (Equipment Under
Test) is technically compliant with the FCC Part 15 Subpart E requirements.

This report applies to above tested sample only and shall not be reproduced in part without written
approval of Shenzhen Anbotek Compliance Laboratory Limited.

Date of Receipt Oct. 10, 2020
Date of Test Oct. 10~Dec. 26, 2020

Tv'(/i,&/ Z }mj

Prepared By

(Engineer / Yilia Zhong)

Reviewer j

(Supervisor / Bibo Zhang)

Kinm ko
Approved & Authorized Signer j g J”\‘

(Manager / Kingkong Jin)

Shenzhen Anbotek Compliance Laboratory Limited Code:AB-RF-05-a
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1. General Information

1.1. Client Information

Applicant : | SHENZHEN ELECTRON TECHNOLOGY CO.,LTD.

Address Building 2, Yingfeng Industrial Zone, Tantou Community, Songgang Street,
Bao'an, Shenzhen, China

Manufacturer - | SHENZHEN ELECTRON TECHNOLOGY CO.,LTD.

Address Building 2, Yingfeng Industrial Zone, Tantou Community, Songgang Street,
Bao'an, Shenzhen, China

Factory . | SHENZHEN ELECTRON TECHNOLOGY CO.,LTD.

Address Building 2, Yingfeng Industrial Zone, Tantou Community, Songgang Street,
Bao'an, Shenzhen, China

1.2. Description of Device (EUT)

Product Name : | Android all in one
Model No. : | WF1733T
Trade Mark : | N.A.

Test Power Supply | : | AC 120V, 60Hz for adapter / AC 240V, 60Hz for adapter

Test Sample No. | : | 1-2-1(Normal Sample), 1-2-2(Engineering Sample)

WIiFi 2.4G: 802.11b/ g/ n(HT20) 2412-2462MHz
802.11n(HT40) 2422-2452MHz

Operation Frequency: BLE: 2402-2480MHz

WiFi 5.1G: 5180MHz~5240MHz

WiFi 5.8G: 5745MHz~5825MHz

WiFi 2.4G: 11 Channels for 802.11b/ g/ n(HT20)
7 Channels for 802.11n(HT40)

BLE: 40 Channels

Product : WiFi 5.1G: 4 Channels for 802.11a
Description : 4 Channels for 802.11n(HT20)
4 Channels for 802.11ac(HT20)
Number of Channel: 2 Channels for 802.11n(HT40)

2 Channels for 802.11ac(HT40)

1 Channels for 802.11ac(HT80)
WiFi 5.8G: 5 Channels for 802.11a
5 Channels for 802.11n(HT20)

5 Channels for 802.11ac(HT20)

2 Channels for 802.11n(HT40)

Shenzhen Anbotek Compliance Laboratory Limited Code:AB-RF-05-a
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2 Channels for 802.11ac(HT40)
1 Channels for 802.11ac(HT80)

WiFi 2.4G: 802.11b CCK; 802.11g/n OFDM
BLE: GFSK

WiFi 5.1G: OFDM with
BPSK/QPSK/16QAM/64QAM/256QAM
WiFi 5.8G: OFDM with
BPSK/QPSK/16QAM/64QAM/256QAM

Modulation Type:

Antenna Type: PIFA Antenna

WiFi 2.4G: 1.5 dBi
BLE: 1.5 dBi

WiFi 5.1G: 1.8 dBi
WiFi 5.8G: 1.8 dBi

Antenna Gain(Peak):

Remark: 1) For a more detailed features description, please refer to the manufacturer’s specifications
or the User’s Manual.
2) This report is for Wifi 5.8G module.

Shenzhen Anbotek Compliance Laboratory Limited _ : COde:AB-_RF-O5-a
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1.3. Auxiliary Equipment Used During Test

Adapter : | MODEL: FJ-SW20261203000
Input: 100-240V~ 50-60Hz 1.5A Max
Output: DC 12.0V 3.0A, 36.0W

1.4. Description of Test Modes

To investigate the maximum EMI emission characteristics generates from EUT, the test system was
pre-scanning tested base on the consideration of following EUT operation mode or test configuration
mode which possible have effect on EMI emission level. Each of these EUT operation mode(s) or test
configuration mode(s) mentioned above was evaluated respectively.

F
Mode Test channel requgney
(MHz)
CH 149 5745MHz
OFDM(802.11a/n20/ac20) CH 157 5785MHz
CH 165 5825MHz
CH 151 5755MHz
OFDM(802.11n40/ac40)
CH 159 5795MHz
OFDM(802.11ac80) CH 155 5775MHz

Note:

1. The measurements are performed at the highest, middle, lowest available channels.

2. The EUT has been tested as an independent unit. And Continual Transmitting in maximum power.
3. For the relevant Conducted Measurement, the temporary antenna connector is used during the
measurement. Antenna Connector Impedance: 50Q, Cable Loss: 1.0 dB

4. The EUT was programmed to be in continuously transmitting mode and the transmit duty cycle is
more than 98%

1.5. List of channels
802.11a/n20/ac20

Channel Freq. Channel Freq.

(MHz) (MHz)

149 5745 153 5765

157 5785 161 5805
165 5825

Shenzhen Anbotek Compliance Laboratory Limited Code:AB-RF-05-a
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802.11n40/ac40
Channel Freq. Channel Freq.
(MHz) (MHz)
151 5755 159 5795
802.11ac80
Channel Freq.
(MHz)
155 5775
Shenzhen Anbotek Compliance Laboratory Limited " B . Code:AB-RF-05-a
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1.6. Description Of Test Setup
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Cal.
ltem Equipment Manufacturer Model No. Serial No. Last Cal. @
Interval
L.I.S.N.
1. Artificial Mains Rohde & Schwarz| ENV216 100055 Oct. 26, 2020 | 1 Year
Network
2. EMI Test Receiver | Rohde & Schwarz ESCI 100627 Oct. 26, 2020 | 1 Year
3. EMI Test Receiver | Rohde & Schwarz ESR26 101481 Oct. 26, 2020 | 1 Year
C li
4. | RF Switching Unit onance RSU-M2 38303 Oct. 26, 2020 | 1 Year
Direction
MAX Spectrum y
5. i Agilent N9020A MY51170037 | Oct. 26, 2020 | 1 Year
Analysis
- . |BK1G18G30
6. Preamplifier SKET Electronic D KD17503 Oct. 26, 2020 | 1 Year
Double Ri H |
7. |PoubleRidged Hom| - Instruments | .\ 114g 351600 | Nov. 02, 2020 | 2 Year
Antenna corporation
Bilog B
8. llog Broadband | o\ arzbeck | VULB9163 | VULB 9163-289 | Nov. 02, 2020 | 2 Year
Antenna
9. Loop Antenna Schwarzbeck |FMZB1519B 00053 Nov. 02, 2020 | 2 Year
LB-180400-
10. Horn Antenna A-INFO KE J211060628 Nov. 02, 2020 | 2 Year
11. Pre-amplifier SONOMA 310N 186860 Oct. 26, 2020 | 1 Year
EMI T fi
12, estSoftware | o RPLE N/A N/A N/A N/A
EZ-EMC
RF T [
13 egtContro YIHENG YH3000 2017430 | Oct. 26, 2020 | 1 Year
System
14. Power Sensor DAER RPR3006W | 15100041SN045 | Oct. 26, 2020 | 1 Year
15. Power Sensor DAER RPR3006W | 15100041SN046 | Oct. 26, 2020 | 1 Year
MXA Spectrum c
16. i Agilent N9020A MY51170037 | Oct. 26, 2020 | 1 Year
Analysis
MXG RF Vector .
17. ) Agilent N5182A MY48180656 | Oct. 26, 2020 | 1 Year
Signal Generator
18. | Signal Generator Agilent E4421B MY41000743 | Oct. 26, 2020 | 1 Year
19. | DC Power Supply IVYTECH 1V3605 1804D360510 | Oct. 26, 2020 | 1 Year
Constant
ZJ-KHWS80
20. Temperature ZHONGJIAN 5 N/A Oct. 26, 2020 | 1 Year
Humidity Chamber

Shenzhen Anbotek Compliance Laboratory Limited
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1.8. Measurement Uncertainty

Radiation Uncertainty : | Ur = 3.9 dB (Horizontal)

Ur = 3.8 dB (Vertical)

Conduction Uncertainty | Uc=34dB

1.9. Description of Test Facility

The test facility is recognized, certified, or accredited by the following organizations:

FCC-Registration No.: 184111

Shenzhen Anbotek Compliance Laboratory Limited, EMC Laboratory has been registed and fully
described in a report filed with the (FCC) Federal Communications Commission. The acceptance letter
from the FCC is maintained in our files. Registration No. 184111, September 30, 2020.

ISED-Registration No.: 8058A

Shenzhen Anbotek Compliance Laboratory Limited, EMC Laboratory has been registered and fully
described in a report filed with the (ISED) Innovation, Science and Economic Development Canada. The
acceptance letter from the ISED is maintained in our files. Registration 8058A, September 30, 2020.

Test Location

Shenzhen Anbotek Compliance Laboratory Limited.

1/F, Building D, Sogood Science and Technology Park, Sanwei community, Hangcheng Street, Bao'an
District, Shenzhen, Guangdong, China.518102

Shenzhen Anbotek Compliance Laboratory Limited Code:AB-RF-05-a
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2. Summary of Test Results

Standard Test Type Result
15.207 & 15.407 Conducted Emission PASS
15.205/15.209 Spurious Emission PASS
15.407(b) Band Edge PASS
15.407(a)(5)&15.407(e) Occupy Bandwidth PASS
15.407(a)(3) Maximum Conducted Output Power PASS
15.407(a)(1)(3) Peak Power Spectral Density PASS
15.203 Antenna Requirement PASS
15.407(g) Frequency Stability PASS

Shenzhen Anbotek Compliance Laboratory Limited B : ) C_)Ode:AB-_RF-OS-a

1/F.. Bu '.’jl:'.-'] D, Sogood Science
'an District

(86) 765-26014772 Email: service @ anbotek.com www.anbotek.com
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3. Conducted Emission Test

3.1. Test Standard and Limit

Test Standard FCC Part15 Section 15.207&15.407
Maximum RF Line Voltage (dBuV)
Frequency
Quasi-peak Level Average Level
Test Limit 150kHZz~500kHz 66 ~ 56 * 56 ~ 46 *
500kHz~5MHz 56 46
5MHz~30MHz 60 50

Remark: (1) *Decreasing linearly with logarithm of the frequency.
(2) The lower limit shall apply at the transition frequency.

3.2. Test Setup

Shielding Room

Tes! Receiver

e —
1§ &

LiSN1

Ground Reference Plane

3.3. Test Procedure

The EUT system is connected to the power mains through a line impedance stabilization network
(L.I.S.N.). This provides a 50ohm coupling impedance for the EUT system. Please refer the block
diagram of the test setup and photographs. Both sides of AC line are checked to find out the maximum
conducted emission. In order to find the maximum emission levels, the relative positions of equipment
and all of the interface cables shall be changed according to FCC ANSI C63.10-2013 on Conducted
Emission Measurement.

The bandwidth of test receiver (ESCI) set at 9kHz.

The frequency range from 150kHz to 30MHz is checked.

3.4. Test Data

During the test, pre-scan all modes, and found the 802.11n(HT40) CH 151 of which is the worst case,
only the worst case is recorded in the report.

Shenzhen Anbotek Compliance Laboratory Limited Code:AB-RF-05-a
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Conducted Emission Test Data
Test Site: 1# Shielded Room
Operating Condition: 802.11n(HT40) CH 151
Test Specification: AC 120V, 60Hz for adapter
Comment: Live Line

Tem.: 20.4°C Hum.: 45%

BILO By
Limit: —_—
AVE:
|
I [
I Illl.r"!];ﬂ.ﬁ . S N L Ll ff’a{'nz
1 r{‘% M A
' R ﬁ‘f'.'L{.h“f "lll %e*wwuwwwhvmww 1. ﬂ‘«!k
|I' IE“ ‘lk i IJ"J‘I' Il’ril ]';' M ! A b W bttt ey e ?‘1“"., peak
Y R rt '"MH'H iy |u Al |
[1K1]
0,150 i3 Hz] 5 30000
o | et [t e | o | o e T e
1 0.1489| 3522 | 1990 | 5512 | 6600 | -1088 | QP
2 01499 2129 | 1990 | 4118 | 5600 | 1481 | AVG
3 0.1693| 3141 | 19.90 | 51.31 5493 | 1388 | QP
4 0.5376| 20.70 | 1999 | 4068 | 46.00 531 | AVG
5 05404| 2624 | 1999 | 4623 | 56.00 977 aP
8 06753 955 20,03 | 29.58 | 4600 | -1642 | AVG
7 1.0541| 855 2012 | 2867 | 4800 | -17.33 | AVG
8 43376 1634 | 2019 | 3653 | S600 | -1947 | aP
] 18.9205| 2057 | 2032 | 4089 | 5000 911 VG
10 192236 2840 | 2033 | 4873 | 6000 | -11.27 | QP
11 211471| 16.35 | 2033 | 3668 | 5000 | -13.32 | AVG
12 216001| 2357 | 2032 | 4383 | 6000 | 1611 | QP

Shenzhen Anbotek Compliance Laboratory Limited COde:AB-RF-OS-a

13-0500

tek.com



Anbotek

Product Safety
Report No.: 18220WC00146204 FCC ID: 2ABC5-E0007 Page 15 of 60
Conducted Emission Test Data
Test Site: 1# Shielded Room
Operating Condition: 802.11n(HT40) CH 151
Test Specification: AC 120V, 60Hz for adapter
Comment: Neutral Line

Tem.: 20.4°C Hum.: 45%

BOLD  dRu L
Limit: —
AV =
’l& T — 1
) M"%«W ‘i Lt . it r M;? 4}1
1 .'"- e =
(- “E"”‘"‘E"'wﬁxrf q'h”ﬁ‘r«w meww*fa“mw“"w PN
| T .-I ﬂ_[ |]', ’ y m, ,II\"' I'fm‘i"ﬂl'r'i’ Irﬁ]'-"r "I""f;|I [SFRETN o FE w'\-"l“"-p\/.-.-.mw'-'-""l"'h 4“"1! post
s Fi B I'lr""" I v
(Y]
0150 s MHz] 5 30000
AR
1 01499 33.26 19.90 3316 66.00 -12.84 ap
2 0.1572] 33.94 19.80 53.84 65.61 -11.577 aP
3 05322 2113 19.899 4112 45.00 -4 58 AVG
4 05376 2653 19.99 46.52 56.00 -9.48 ap
3 06404 10497 20.02 3099 45.00 -15.1 ANG
6 15282 B8.89 20.14 2903 45.00 -16.97 AVG
T 28692 BB4 20.18 25.00 45.00 -17.00 AVG
8 45254 1644 20.19 3663 S6.00 -19.37 ap
9 18.7210| 2246 20.32 42 78 S0.00 -722 AVG
10 19.0210| 25.70 20.32 S0.62 G000 -5.98 P
11 211471 27.29 20.33 4762 B0.00 -12.38 ap
12 21.1471| 1948 20.33 39.81 50.00 -10.19 ANVG
Shenzhen Anbotek Compliance Laboratory Limited : Code:AB-RF-05-a
AcdtasgoHF Sl Sogqod Scisncs sl Tochngliy Patk, Sadiwsl Coggmrity © i
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Conducted Emission Test Data
Test Site: 1# Shielded Room
Operating Condition: 802.11n(HT40) CH 151
Test Specification: AC 240V, 60Hz for adapter
Comment: Live Line

Tem.: 20.4°C Hum.: 45%

B0 dBud
Limit: —
AWG: .-
1\ ]-

IF}' j . ..-"-.. ——— —— — —
"'Ui"r‘ij i | !%". 5 *P“*“J'z!rrﬁ
| i

: w,ﬁj yw‘mﬂwwﬁrﬁw ﬁ _"'.'1#

lﬁJ'JH:: I',l.dyx'("rl‘-\% ‘uﬁl f}r :- ﬁ-u,.yﬁ;ﬂ%ﬂmlwwJ"fﬂ-"-f‘-ﬂ‘r“'.“h’f'"“““\f it T:“(,-,'

- 'ﬂ: '..,L'
Il':lv II..I;\" h I
P H b "1*..12 ‘F'r".J

Wy #Fﬂ{( 1 Y W i T

! :

A

o
[LRE] s IMHz] 5 A0.00n
o | e [t oo [ o | L T T e

1 0.1499 3424 19.90 3414 65.00 -11.86 aF
2 01572 3233 19.90 3223 65.61 -13.38 ap
3 0.5523| 2240 20.00 4240 46.00 -23.60 ANG
4 05641 2834 20.00 4834 56.00 -1.68 ap
3 0.8942| 2118 20.09 4127 56.00 -14.73 aF
& 0.8735| 13.54 20:11 33.65 46.00 -12.35 ANG
Fj 1.6800( 20.M1 2013 4084 56.00 -15.16 QP
& 1.7716| 14.06 20.14 3420 45.00 -11.80 ANG
9 2.1438| 1335 2014 3349 45.00 -12.51 ANG
10 33105 12.82 2017 32.99 45.00 -13.01 ANG
11 18.1352| 20.58 20.31 40.89 S0.00 -9.11 ANG
12 18.4255| 25.18 20.31 45.45 60.00 =10.51 aF

Shenzhen Anbotek Compliance Laboratory Limited : COde:AB-_RF-OS-a
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Conducted Emission Test Data
Test Site: 1# Shielded Room
Operating Condition: 802.11n(HT40) CH 151
Test Specification: AC 240V, 60Hz for adapter
Comment: Neutral Line

Tem.: 20.4°C Hum.: 45%

BOLO  dBUY i —
Limik: —
AVE: ==
\ I
}:\: . 2
o A i )g{ !
W g L
T e st it 4 "\Iiukm
i II H}‘I"f., preak
G
0.
0150 ns HHz] ] A0
o | et [ o | | i [ o] st

1 01572 33.83 15.90 33.73 65.61 -11.88 ap
2 05641 22.41 20.00 42 41 45.00 -3.59 ANG
3 0.5670| 27.44 20.00 4744 56.00 -B.56 ap
4 1.020%| 13.54 2012 33.96 46.00 -12.04 ANG
3 13591 13.02 2013 33.15 46.00 -12.85 ANG
6 1.8000( 13.05 20.14 33.19 46.00 -12.81 ANG
T 30574 12.64 20.16 2,80 46.00 -13.20 ANG
8 345906 2124 2017 41.41 56.00 -14.5% ap
9 49519 2123 20.21 41.44 56.00 -14.56 ap
10 18.3262| 2881 20.3 4912 60.00 -10.88 QP
11 18.4255| 21.42 2031 41.73 S0.00 -B.27 ANG
12 203773 2624 20.34 48 58 60.00 -13.42 ar

Shenzhen Anbotek Compliance Laboratory Limited : COde:AB-_RF-OS-a
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4. Radiation Spurious Emission and Band Edge

4.1. Test Standard and Limit

Test Standard |FCC Part15 C Section 15.209, 15.205 and 15.407
Frequency Field strength Limit Remark Measurement
(MHz) (microvolt/meter) (dBuV/m) distance (m)
0.009MHz~0.490MHz 2400/F(kHz) - - 300
0.490MHz-1.705MHz 24000/F(kHz) - - 30
1.705MHz-30MHz 30 - - 30
Test Limit 30MHz~88MHz 100 40.0 Quasi-peak 3
88MHz~216MHz 150 435 Quasi-peak 3
216MHz~960MHz 200 46.0 Quasi-peak 3
960MHz~1000MHz 500 54.0 Quasi-peak 3
500 54.0 Average 3
Above 1000MHz
- 68.2 Peak 3
Remark:
(1)The lower limit shall apply at the transition frequency.
(2) 15.35(b), Unless otherwise specified, the limit on peak radio frequency emissions is 20dB above the maximum
permitted average emission limit applicable to the equipment under test. This peak limit applies to the total peak emission
level radiated by the device.
(3)Above 1GHz limit:E[dBuV/m] = EIRP[dBm] + 95.2=68.2 dBuV/m, for EIPR[dBm]=-27dBm.

4.2. Test Setup

| | RX Antenna
- 3m >

Metal Full Soldered Ground Plane

==

Spectrum Analyzer / Receiver

System Simulator

Figure 1. Below 30MHz
Shenzhen Anbotek Compliance Laboratory Limited Code:AB-RF-05-a
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Ant. feed
point
l L]
|- 3m > T
I
4[1 EUT : 1-4m
""" | i
f :
80cm !
[}

== ..

- ; Spectrum Analyzer i
System Simulator P lyzer | Receiver

Figure 2. 30MHz to 1GHz

RX Antenna
..;. ..‘:'.: "- _-—‘__
v
Ant. feed
point 3
3 D'E 1-4m
[_‘ —_ — —— =
I m ;“ “l i
i
I

=, 8

Metal Full Soldered Ground Plane

== ..

Spectrum Analyzer / Receiver

System Simulator

Figure 3. Above 1 GHz

4.3. Test Procedure

For below 1GHz: The EUT is placed on a turntable, which is 0.8m above the ground plane.
For above 1GHz: The EUT is placed on a turntable, which is 1.5m above the ground plane.
The turn table can rotate 360 degrees to determine the position of the maximum emission level. The
EUT is set 3 meters away from the receiving antenna which is mounted on a antenna tower. The
antenna can be moved up and down from 1 to 4 meters to find out the maximum emission level. Rotated
the EUT through three orthogonal axes to determine the maximum emissions, both horizontal and
vertical polarization of the antenna are set on test. The EUT is tested in 9*6*6 Chamber. The device is
evaluated in xyz orientation.
For the radiated emission test above 1GHz:

Shenzhen Anbotek Compliance Laboratory Limited o : _ Code:AB-RF-05-a

chnoloqgy Park, Sanwei Community ?") .
¢ 2/ 400-003-0500

(B6) T65-26014772 Email: service @ anbotek.com www.anbotek.

Address: 1/F., Building D, Sogood Science and Te
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Place the measurement antenna away from each area of the EUT determined to be a source of

emissions at the specified measurement distance, while keeping the measurement antenna aimed at the
source of emissions at each frequency of significant emissions, with polarization oriented for maximum
response. The measurement antenna may have to be higher or lower than the EUT, depending on the
radiation pattern of the emission and staying aimed at the emission source for receiving the maximum
signal. The final measurement antenna elevation shall be that which maximizes the emissions. The
measurement antenna elevation for maximum emissions shall be restricted to a range of heights of from
1 m to 4 m above the ground or reference ground plane.

For 9kHz to 150kHz, Set the spectrum analyzer as:
RBW = 200Hz, VBW =1kHz, Detector= Quasi-Peak, Trace mode= Max hold, Sweep- auto couple.

For 150kHz to 30MHz, Set the spectrum analyzer as:
RBW = 9KHz, VBW =30kHz, Detector= Quasi-Peak, Trace mode= Max hold, Sweep- auto couple.

For 30MHz to 1000MHz, Set the spectrum analyzer as:
RBW = 100kHz, VBW =300kHz, Detector= Quasi-Peak, Trace mode= Max hold, Sweep- auto couple.

For above 1GHz, Set the spectrum analyzer as:
RBW =1MHz, VBW =1MHz, Detector= Peak, Trace mode= Max hold, Sweep- auto couple.
RBW =1MHz, VBW =10Hz, Detector= Average, Trace mode= Max hold, Sweep- auto couple.

4.4. Test Data

PASS
During the test, Pre-scan all kind of the place mode (X-axis, Y-axis, Z-axis), and found the X-axis is the
worst case.

The test results of 9kHz-30MHz was attenuated more than 20dB below the permissible limits, so the
results don't record in the report.

During the test, pre-scan all modes, and found the 802.11n(HT40) CH 151 of which is the worst case,
only the worst case is recorded in the report.

Shenzhen Anbotek Compliance Laboratory Limited Code:AB-RF-05-a

ng Street, Bao'an District, Shenzhen, Guangdong, Chin li‘if..«-'
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Test Results (30~1000MHz)

Temp.(‘C)Hum.(%RH):  22°C/52%RH

Power Source: AC 120V, 60Hz for adapter
Test Mode: 802.11n(HT40) CH 151 Polarization: Horizontal
B dBuAm
ral|
411}
511 Msigyin - ol r
r
0 | TS A T .
i 2 :r‘ li El i % j
X s et L | ' Ayl
a o 1 i Ir 1 il I i i .L
i **“”'L\, PARUAN 4 ‘urf*elf 'JM"U“II“’ u‘:\? !hl’-.ﬁ*- i s
d f ) Y I g
| 0 o
i Aevdihy ,|NA rﬂ A |
il SES o | ey
T
0. 000 40 a0 60 F0 a0 [MHz} 00 400 500 GO0 00 1 D0, et
Freq. Reading | Facior | Result Limit [Cwer Limit Height | degres
MNo. {MHZ] {ﬁBL[".r:l {:| {dBE.I\.I"fﬂ'I-} {dE!u‘u"Fm] l:dB] Detector {em) {deg) Remark
1 B5.8448( 4181 1871 | 2290 4000 | -17.10 | peak
2 125.4723| 4439 | 19410 | 2529 4350 | -18.21 | peak
3 202.1576| 4538 | 773 | 2765 4350 | -15.85 | peak
4 268.1890| 4585 | -1674 | 30.11 46.00 | -15.89 | peak
5 381.8383| 4840 | -1518 | 3322 | 4600 | -1278 | peak
3 6152078 41.01 -12.00 | 29.01 46.00 | -16.99 | peak

Shenzhen Anbotek Compliance Laboratory Limited _ : COde:AB-_RF-O5-a

nce and Technology Park, Sanwei Commun Ity /_:‘ Hotline
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Test Results (30~1000MHz)

Temp.(‘C)Hum.(%RH):  22°C/52%RH

Power Source: AC 120V, 60Hz for adapter
Test Mode: 802.11n(HT40) CH 151 Polarization: Vertical
ED0 dBubdm
7o
&0
50 M ameyir-£i_dlll [
f |
] 1 F =
j il
L g * of o
® 4 A ! 1
- H i . i | r']l :ll. |l | J}'lf'!ﬂ;
-y J.""‘l,“.,,-ﬁ y {1 o | ) el
|| A "'mIJ W leI ll.%‘,f AT R L '"U'w'L ﬁ“un ”W ¥
n
o
300 (e 40 S0 60 70 8O MHz} k1) 400 500 GO OO0 TR DD
Freg. Reading | Factor | Result Limit |(Owver Limit|_ . Height | degres
Moo | mHz) | (dBuv) 0 |@Buvim|@Buvm| @By P (om) | e | e
1 305347 4349 1682 | 2867 40.00 -12.33 | pesk
2 377447 41.44 1815 | 2529 40.00 1471 | peak
3 B5.8448| 4571 1871 | 27.00 40.00 1300 | peak
4 133.4747| 49.29 2002 | 29.27 43.50 1423 | peak
5 268.1820] 50.71 1674 | 3397 46.00 1203 | pesk
B 381.8383[ 47.58 1518 | 3240 46.00 1380 | pesk

Shenzhen Anbotek Compliance Laboratory Limited _ : COde'AB-RF-O5-a
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Peak value:

11510.00 40.36 31.98 17.08 33.91 55.51 68.20 -12.69 Vv
17265.00 39.13 32.65 20.03 34.85 56.96 68.20 -11.24 Vv
11510.00 41.95 31.98 17.08 33.91 57.10 68.20 -11.10 H
17265.00 40.43 32.65 20.03 34.85 58.26 68.20 -9.94 H

Average value:

11510.00 28.82 31.98 17.08 33.91 43.97 54.00 -10.03 \
17265.00 28.90 32.65 20.03 34.85 46.73 54.00 -7.27 \
11510.00 28.63 31.98 17.08 33.91 43.78 54.00 -10.22 H
17265.00 28.93 32.65 20.03 34.85 46.76 54.00 -7.24 H

Peak value:

11590.00 39.68 32.59 18.02 33.92 56.37 68.20 -11.83 \Y
17385.00 41.02 32.87 20.15 34.88 59.16 68.20 -9.04 \
11590.00 40.08 32.59 18.02 33.92 56.77 68.20 -11.43 H
17385.00 39.53 32.87 20.15 34.88 57.67 68.20 -10.53 H

Average value:

11590.00 28.77 32.59 18.02 33.92 45.46 54.00 -8.54 \Y

17385.00 28.48 32.87 20.15 34.88 46.62 54.00 -7.38 \Y

11590.00 29.79 32.59 18.02 33.92 46.48 54.00 -7.52 H

17385.00 29.34 32.78 20.12 34.86 47.38 54.00 -6.62 H
Remark:

1. During the test, pre-scan the 802.11a,n(HT20),ac(HT20),n(HT40),ac(HT40),ac(HT80) mode, and
found the 802.11n(HT40) mode is worse case , the report only record this mode.

2. Final Level =Receiver Read level + Antenna Factor + Cable Loss—Preamplifier Factor
Code:AB-RF-05-a

@ Hotline
400-003-0500

www.anbotek.com

Shenzhen Anbotek Compliance Laboratory Limited

Address: 1/F., Building D, Sogood Science and Technology Park, Sanwei Community,
Hangcheng Street, Bac'an District, Shenzhen, Guangdong, China.
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Band Edge test:

o Eiysinght Spectoum Anahizer - Swept SA
§ R T SEPULE] ALTGN AUTD
Avg Type: RMS

NO: Fast Tt Trig: Free Run Avg|Hold: 63100
IFGainLow #atten: 30 dB

T ] [5ug  AC
Marker 1 5.743250000000 GHz

Ref 20.00 dBm

i

| ;}"f~f1‘f‘-‘f":q'-m-“l%ﬂvf'mt-‘"‘*'"rl"]*ﬂ*ﬂ““'"‘" L R i b AR

Start 5.6000 GHz ) N B " Stop 5.9750 GHz
#Res BW 1.0 MHz Sweep 1.000 ms (1001 pts)

o KEysigght Spectoum Analizer - Saept SA
L [sug A

Marker 1 5.823500000000 GHz

Avg Type: RMS
s Fast o Trig: Free Run Avg|Hold:=100/100
Low #atten: 30 dB

i Pl ot

Start 5.6000 GHz - "~ Stop 5.9750 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 1.000 ms (1001 pts)

802.11a: Band Edge, Right Side

Shenzhen Anbotek Compliance Laboratory Limited Code:AB-RF-05-a
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o KiEyCicghE Speclmm anah Ef - 5w!ﬂ"5-|\
RL

Marker 1 5748250000000 GHz T Avg Typa: RIS
ast o Trig: Free Run Avg[Hold:=>100/100

lf-{..an.lt ‘Low #Atten: 30 dB

|
'1
|
1

bl
-

r«wuwmw roltdabplning f]" gl "'*Wn..‘:-.%.u'_.&.h..hm.ml&-eqwi:-‘,.-r\’.t.pa.t'f.i.m-.-a*=ﬁm‘r-m-"'|‘ﬂf-'-i"-i

Staﬁ 5.6000 GHz B - "~ Stop 5.9750 GHz
#Res BW 1.0 MHz Sweep 1.000 ms (1001 pts)

802.11n(20): Band Edge, Left Side

Kqunt Spacvum ﬂnah o - 5w!ﬂ"§-|\ - |_|
( SENSEPULE] ALTGN AUTD
Markar 15. ?84500!]0!]0!]0 GHz ’ Avg Type: RMS
NO): Fass Trig: Free Run Avg[Hold: TH100
IFGainLow #Atten: 30 dB

Start 5.6000 GHz B B - "~ Stop 5.9750 GHz
#Res BW 1.0 MHz Sweep 1.000 ms (1001 pts)

802.11n(20): Band Edge, Right Side

Shenzhen Anbotek Compliance Laboratory Limited Code:AB-RF-05-a
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— Kq.usiqnt Spectaum ﬂnah':er-henrsl:h - . = |

Fast 5o Trig: Free Run Avg[Hold:=>100/100

Marker 1 5.747375000000 GHz Avg Type: RMS
) \EGaln ow #aten: 30 dB

Mkr1 5.747 375 GHz
1.745 dBm

Start 5.6000 GHz ) - B " Stop 5.9750 GHz
#Res BW 1.0 MHz : i Sweep 1.000 ms (1001 pts)

802.11ac(20): Band Edge, Left Side

o KRyticght Spectrum Anahizer - Shept SA
g FL 0o Al

0 L F[sigo AC
Marker 1 5.783750000000 GHz

SENSEPULE] ALIGH AUTD
Avg Type: RMS
Trig: Free Run Avg|Hold: By100
#Atten: 30 dB

. -_—

|

|
|
|
|
i

:.,\mu{a_}!jwrmww,ﬂg:‘:h‘}.,ﬁ-,,.&I;.rpt‘.m'"-h'i.l'ﬂhr“dh‘"qi' ] ..*r"uh""
| |

|
|
i
.!
|
|
i

T b s oy

Start 5.6000 GHz Stop 5.9750 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 1.000 ms (1001 pts)

802.11ac(20): Band Edge, Right Side
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e Kiytigght Spectrum Anakizer - Sept 54
i Rl Tsom Al

Marker 1 5.752250000000 GHz

SENSEPULE] ALTGN AUTD
Avg Type: RMS
NO: Fast T Trig: Free Run Avg[Hold: 53100
IFGainLow #Atten: 30 dB

Tra

| |
| |

— _ i P
Lo m"’.}l“-l(f':ﬁ*‘-’lf‘.ﬂ'i"t"‘m'b-’-' iy U"‘T"‘w by FEIRITE et ey
|

Start 5.6000 GHz N - - B " Stop 5.9750 GHz
#Res BW 1.0 MHz : i Sweep 1.000 ms (1001 pts)

802.11n(40): Band Edge, Left Side

. Keyeight Spectaum Analzer - Swept SA Fe
ey = £

" Avg Type: RIS
NO: Fast T Trig: Free Run Avg|Hold: 79100
IFGainLow #Atten: 30 dB
Mkr1 5.794 625 GHz
-0.558 dBm

'.J.’mt.1.--J,fq.;fnL-i-\Nr-p.wFqua«-.vlrwW'-ﬁ-‘l""*ﬁ’f‘lru'f" ki T ARt

Start 5.6000 GHz Stop 5.9750 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 1.000 ms (1001 pts)

802.11n(40): Band Edge, Right Side
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e Kiytigght Spectrum Anakizer - Sept 54
i Rl Tsom Al

Marker 1 5.752250000000 GHz

SENSEPULE] ALTGN AUTD
Avg Type: RMS
NO: Fast T Trig: Free Run Avg|Hold: BM100
IFGainLow #Atten: 30 dB

onn gyl e A

Start 5.6000 GHz N - - B " Stop 5.9750 GHz
#Res BW 1.0 MHz : i Sweep 1.000 ms (1001 pts)

802.11ac(40): Band Edge, Left Side

o Kiytigghtt Specteim Anakiaer -
§ R ©

Swept SA o

F | 500 AL LIGN AUTD
r 1 5.787250000000 GHz . Avg Type: RMS
Fast 5o Trig: Free Run Avg[Hold: TEM00

NO:
IFGainLow #Atten: 30 dB

|

10 |

y ﬁb"{’f .

-!1'-fii..J"Ja;-‘-‘?-"--""'l,wﬂ'Ll'.-!'F‘ e | H‘"""-ﬁﬁﬁkh#f"’ML’L}-.:‘F'W’W.-» 3"“-,&‘hﬂ-(IIJIlh"l‘-u“J-}"“ﬂ'Ll%

Start 5.6000 GHz N ) - B " Stop 5.9750 GHz
#Res BW 1.0 MHz Sweep 1.000 ms (1001 pts)

802.11ac(40): Band Edge, Right Side
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Kqun: Speclrum Anahier - SWEMSA =1 el

ALTGN AUTT
Avg Type: RMS
NO: Fast 5o Trig: Free Run Avg[Hold:=>100/100
IFGainLow #Atten: 30 dB

g
'L"h"*"ﬂ*d*&'i_r-ﬂu‘-.w‘.,h.*‘ﬁﬂ-‘-,i.'l},s-w, ebanatrt o

el P L\'-a'w

Start 5.6000 GHz B ) B - "~ Stop 5.750 GHz
#Res BW 1.0 MHz : A Sweep 1.000 ms (1001 pts)

802.11ac(80): Band Edge
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5. Maximum Peak Output Power Test

5.1. Test Standard and Limit

Test Standard FCC Part15 C Section 15.407 (a) (3)
Test Limit 30dBm
5.2. Test Setup

EUT _I Power Sensor Power Meter

10dB ATTENUATION
FAD

5.3. Test Procedure

1. The Transmitter output (antenna port) was connected to the power meter.

2. Turn on the EUT and power meter and then record the power value.

3. Repeat above procedures on all channels needed to be tested.

Note: The cable loss and attenuator loss were offset into measure device as an amplitude offset.

5.4. Test Data

Test Item : Max. peak output power Test Mode :  CH Low ~ CH High
Test Voltage : AC 120V, 60Hz for adapter Temperature ;. 226°C
Test Result : PASS Humidity . 55%RH

Shenzhen Anbotek Compliance Laboratory Limited Code:AB-RF-05-a

Building D, Sogood Science and Technology Park, Sanweai Community an Hotlir
s _ - . = | .
treet. Bao'an District, Shenzhen, Guanagd: ng, Ghin ({ C
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5745 15.18 30 PASS
802.11a 5785 15.63 30 PASS
5825 15.72 30 PASS
5745 14.67 30 PASS
802.11n20 5785 15.09 30 PASS
5825 15.25 30 PASS
5745 14.91 30 PASS
802.11ac20 5785 14.96 30 PASS
5825 15.57 30 PASS
5755 14.89 30 PASS
802.11n40
5795 15.80 30 PASS
5755 14.99 30 PASS
802.11ac40
5795 15.33 30 PASS
802.11ac80 5775 14.99 30 PASS
Shenzhen Anbotek Compliance Laboratory Limited Code:AB-RF-05-a
Address: 1/F., Building D, Sogoed Science and Technology Park, Sanwei Community, @ Hotline
Hangcheng Street, Bao'an District, Shenzhen, Guangdong, China. 400-003-0500

Tel:(86) 755-26066440 Fax: (86) 765-26014772 Emall: service @ anbotek.com www.anbotek.com
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6. Occupy Bandwidth Test

6.1. Test Standard

Test Standard FCC Part15 C Section 15.407 (a)(5)&15.407(e)

6.2. Test Setup

6.3. Test Procedure

1. Place the EUT on the table and set it in the transmitting mode.
2. Remove the antenna from the EUT and then connect a low loss RF cable from the antenna port to the
spectrum analyzer.

3. Set the spectrum analyzer as:
26 dB &99%bandwidth
RBW = approximately 1% of the emission bandwidth;
Set the VBW>RBW;
Detector= Peak
Trace mode= Max hold.
Sweep- auto couple.
6 dB bandwidth
RBW = 100kHz;
Set the video bandwidth (VBW) = 3 RBW;
Detector= Peak
Trace mode= Max hold.
Sweep- auto couple.

4. Measure the maximum width of the emission that is 26dB /6dB down from the maximum of the
emission. Compare this with the RBW setting of the analyzer.

5. Repeat until all the rest channels are investigated.

6.4. Test Data

Shenzhen Anbotek Compliance Laboratory Limited : , Code:AB-RF-05-a

v Park, Sanwei Community py Hotline
China é 400-003-0500
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6dB &26dB BW
AC 120V, 60Hz for adapter
PASS

CH Low ~ CH High
22.6C
55%RH

5745 16.33 PASS
802.11a 5785 16.31 PASS
5825 16.34 PASS
5745 17.33 PASS
802.11n20 5785 17.33 PASS
5825 17.58 PASS
5745 17.57 PASS
>0.5MHz
802.11ac20 5785 17.57 PASS
5825 17.58 PASS
5755 35.79 PASS
802.11n40
5795 35.30 PASS
5755 35.96 PASS
802.11ac40
5795 35.70 PASS
802.11ac80 5775 75.47 PASS

5745 21.38 16.706
802.11a 5785 21.23 16.698
5825 21.21 16.710
5745 21.42 17.883
802.11n20 5785 21.44 17.816
5825 21.40 17.877
5745 21.25 17.817
802.11ac20 5785 21.35 17.809
5825 21.39 17.834
5755 39.82 36.271
802.11n40
5795 39.83 36.214
5755 39.56 36.228
802.11ac40
5795 39.49 36.222
802.11ac80 5775 80.95 75.527
Shenzhen Anbotek Compliance Laboratory Limited Code:AB-RF-05-a
Address: 1/F., Building D, Sogoed Science and Technology Park, Sanwei Community, @ Hotline
Hangcheng Street, Bao'an District, Shenzhen, Guangdong, China. 400-003-0500

Tel:(86) 755-26066440 Fax: (86) 765-26014772 Emall: service @ anbotek.com www.anbotek.com
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6dB Bandwidth

wa Keysight Speciriim Analyzer - Decupied BW e |
RL | F [s00 A | | SENSE:PULSE| | ALIGN AUTC 01:22:42 AM Dec 17, 2020
Center Freq 5.745000000 GHz Center Freq: 5745000000 GH Radio 5td: None
o Trig: Free Run Avg|Hold:>10M10
FIFGain:Low #Atten: 30 dB Radio Device: BTS

Ref 20.00 dBm

Res BW 100 kHz #VBW 300 kHz Sweep 3.867 ms

Occupied Bandwidth Total Power 14.6 dBm

16.461 MHz

Transmit Freq Error T.473 kHz % of OBW Power 99.00 %
x dB Bandwidth 16.33 MHz x dB -6.00 dB

Test Mode: 802.11a--Low

s Kiysight Spectrim Analyzer - Decispied BW e e
RL | RE | saq aQ | | | SENSE:PULSE| | ALIGN AUTC 01:22:55 AM Dec 17, 2020
Center Freq 5.785000000 GHz Center Freq: 5.785000000 GH Radio Std: None
o Trig: FreeRun Avg|Hold:>10M10
FIFGain:Low #Atten: 30 dB Radio Device: BTS

Ref 20.00 dBm

Span 40 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 3.867 ms

Occupied Bandwidth Total Power 14.4 dBm

16.473 MHz

Transmit Freq Error 12.484 kHz % of OBW Power 99.00 %
x dB Bandwidth 16.31 MHz x dB -6.00 dB

Test Mode: 802.11a---Middle

Shenzhen Anbotek Compliance Laboratory Limited Code:AB-RF-05-a
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e Kiysight Spectun a\nalfzer D«up ied EU'
L | RF | | sEnsEPULSE| | LTE
Center Freq 5. 825[)(][)(]0(] GHz l3’"“’”:'"I 5825000000 Gz
o Trig: Free Run Avg|Held:> 1010

#IFGain:Low #Atten: 30 dB

Page 35 of 60

= 15t
01:23:10 AM Dec 17, 2020
Radio Std: Mone

Radio Device: BTS

Ref 20.00 dBm

Res BW 100 kHz #VBW 300 kHz

Total Power 14.9 dBm

Occupied Bandwidth

16.470 MHz
11.778 kHz % of OBW Power
16.34 MHz x dB

Transmit Freq Error 99.00 %

x dB Bandwidth

Test Mode: 802.11a---High

Span 40 MHz
Sweep 3.867 ms

e Kiysight Spectun a\nalfzer D«up ied EU'
L | 1 | | sEnsEPULSE| | LTE
Contor Froq 5745000000 GHz et Freq 574600000 G
i Trig: Free Run Avg|Held:> 1010

#IFGain:Low #Atten: 30 dB

01:17:02 &M Dec 17, 202
Radio Std: Mone

Radio Device: BTS

Ref 20.00 dBm

Res BW 100 kHz #VBW 300 kHz

Total Power 14.6 dBm

Occupied Bandwidth

17.660 MHz
20.244 kHz % of OBW Power
17.33 MHz x dB

99.00 %
-6.00 dB

Transmit Freq Error
x dB Bandwidth

Test Mode: 802.11n20---Low

Shenzhen Anbotek Compliance Laboratory Limited

Sweep 3.867 ms

Code:AB-RF-05-a
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e Kiysight Spectun a\nalfzer D«up ied EU'
RL | .

Conter Freq 5 785000000 GHz

P
FIFGain:Low

FCC ID: 2ABC5-E0007

| | LTQ
Cemar Freq: 8. ?ESD'DOD'DD GH:
Trig: Free Run
#Atten: 30 dB

Avg|Hold:>10/0

Page 36 of 60

= |-l e
7:37 AMDec 17, 2020
Hadm Std MNone

Radio Device: BTS

Ref 20.00 dBm

Res BW 100 kHz

Occupied Bandwidth

17.646 MHz
16.800 kHz
17.33 MHz

Transmit Freq Error
x dB Bandwidth

Test Mode:

e Kiysight Spectun a\nalfzer D«up ied EU'
L | RE | | SENSE

Center Freq 5. 825[)(][)(]0(] GHz

FIFGain:Low

#VBW 300 kHz

Total Power 15.3 dBm

% of OBW Power 99.00 %
x dB -6.00 dB

802.11n20---Middle

LsE| | uTC

Cemar Freq: 4. BESD’DOD‘DD GH:
— Trig: FreeRun
#Atten: 30 dB

Avg|Hold:>10/0

Span 40 MHz
Sweep 3.867 ms

=1
01:19:26 AM Dec 17, 2020
Radio Std: Mone

Radio Device: BTS

Ref 20.00 dBm

Res BW 100 kHz

Occupied Bandwidth

17.673 MHz
11.601 kHz
17.58 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 300 kHz

Total Power 15.7 dBm

% of OBW Power 99.00 %
x dB -6.00 dB

Test Mode: 802.11n20---High

Shenzhen Anbotek Compliance Laboratory Limited

Span 40 MHz
Sweep 3.867 ms

Code:AB-RF-05-a



Anbotek

Product Safety

Report No.: 18220WC00146204

e Kiysight Spectun a\nalfzer D«up ied EU'
fil | RF | | SENSE
Center Freq 5. ?45[)(][)(]0(] GHz
P
FIFGain:Low

FCC ID: 2ABC5-E0007

LsE| | uTC
Cerllar Freq: 8. 7-150'000'00 GH:
Trig: Free Run
#Atten: 30 dB

Avg|Hold:>10/0

Page 37 of 60

= 15t
01:19:46 AM Dec 17, 2020
Radio Std: Mone

Radio Device: BTS

Ref 20.00 dBm

Res BW 100 kHz

Occupied Bandwidth

17.651 MHz
12.359 kHz
17.57 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 300 kHz

Total Power 14.6 dBm

% of OBW Power 99.00 %
x dB -6.00 dB

Test Mode: 802.11ac20--Low

Sweep 3.867 ms

e Kiysight Spectun a\nalfzer D«up ied EU'
RL | T | | SENSE
Center Freq 5. ?85[)(][)(]0(] GHz
o
FIFGain:Low

LsE| | uTC
Cemar Freq: 8. ?ESD'DOD'DD GH:
Trig: Free Run
#Atten: 30 dB

Avg|Hold:>10/0

01:19:59 M Dec 17, 202
Radio Std: Mone

Radio Device: BTS

Ref 20.00 dBm

Res BW 100 kHz

Occupied Bandwidth

17.627 MHz
12.921 kHz
17.57 MHz

Transmit Freq Error
x dB Bandwidth

Test Mode:

Shenzhen Anbotek Compliance Laboratory Limited

#VBW 300 kHz

Total Power 14.1 dBm

% of OBW Power 99.00 %
x dB -6.00 dB

802.11ac20---Middle

Sweep 3.867 ms

Code:AB-RF-05-a
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wm Feygsight Spectrum Analfzer D«up ied EU'
FL | | | sEnsEPULSE| | uTC 01:20:14 &M Dec 17, 20
Center Freq 5. 825[)(][)(]0(] GHz CﬂrﬂﬂrFrﬂl 5825000000 GHz Radio 5td: None
o Trig: Free Run Avg|Hold:>10M10
FIFGain:Low #Atten: 30 dB Radio Device: BTS

Ref 20.00 dBm

~o E—

Span 40 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 3.867 ms

Occupied Bandwidth Total Power 14.8 dBm

17.656 MHz

Transmit Freq Error 17.718 kHz % of OBW Power 99.00 %
x dB Bandwidth 17.58 MHz x dB -6.00 dB

Test Mode: 802.11ac20---High

wm Feygsight Spectrum Analfzer D«up ied EU'
FL | | | sEnsEpuLE | UTe c17,
Center Freq 5. ?55[)(][)(]0(] GHz CemarFreq 5755000000 GHz Radio Std: None
o Trig: FreeRun Avg|Hold:>10M10
FIFGain:Low #Atten: 30 dB Radio Device: BTS

Ref 20.00 dBm

Res BW 100 kHz #VBW 300 kHz Sweep 7.667 ms

Occupied Bandwidth Total Power 14.6 dBm

36.062 MHz

Transmit Freq Error 11.023 kHz % of OBW Power 99.00 %
x dB Bandwidth 35.79 MHz x dB -6.00 dB

Test Mode: 802.11n40---Low

Shenzhen Anbotek Compliance Laboratory Limited Code:AB-RF-05-a
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e Kiysight Spectun a\nalfzer D«up ied EU'
RL |

Conter Freq 5795000000 GHz

FIFGain:Low

FCC ID: 2ABC5-E0007

Cemar Freq: 8. TBSD'DOD'DD GH:
— Trig: FreeRun
#Atten: 30 dB

Page 39 of 60

=]

17, B0Z0

=1
01:16:23 AM Dec
Radio Std: Mone

LsE| | uTC

Avg|Hold:>10/0
Radio Device: BTS

Ref 20.00 dBm

Res BW 100 kHz

Occupied Bandwidth

36.080 MHz
-3.882 kHz
35.30 MHz

Transmit Freq Error
x dB Bandwidth

\

i
|
|
I.
I

#VBW 300 kHz Sweep 7.667 ms

Total Power 14.8 dBm

99.00 %
-6.00 dB

% of OBW Power
x dB

Test Mode: 802.11n40---High

e Kiysight Spectun a\nalfzer D«up ied EU'
RL |

Conter Freq 5755000000 GHz

FIFGain:Low

)

01:13:354M Dec 17, 202
Radio Std: Mone

LsE| | uTC
Cemar Freq: 8. TESDOOD'DD GH:
Trig: Free Run Avg|Held:> 1010

#Atten: 30 dB Radio Device: BTS

Ref 20.00 dBm

Res BW 100 kHz

Occupied Bandwidth

36.107 MHz
-1.084 kHz
35.96 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 300 kHz Sweep 7.667 ms

Total Power 14.6 dBm

99.00 %
-6.00 dB

% of OBW Power
x dB

Test Mode: 802.11ac40---Low

Shenzhen Anbotek Compliance Laboratory Limited

Code:AB-RF-05-a
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ww Fegsight Spectrun Analyzer - Decupied BW lwJ
RL | RE | saq aQ | | | SENSE:PULSE| | ALIGN AUTC 01:15:59 AM Dec 17, 20
Center Freq 5.795000000 GHz Center Freq: 5.785000000 GH Radio Std: Mone
o Trig: Free Run Avg|Hold:>10M10
FIFGain:Low #Atten: 30 dB Radio Device: BTS

|
!
Span 80 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 7.667 ms

Occupied Bandwidth Total Power 14.8 dBm

36.058 MHz

Transmit Freq Error 7.649 kHz % of OBW Power 99.00 %
x dB Bandwidth 35.70 MHz x dB -6.00 dB

Test Mode: 802.11ac40---High

w Keysight Spectrum Analyzer - Docupied BW
FL | RE  [S0m AL | | | sensepuLsE] | ALIGN A
Center Freq 5.775000000 GHz Center Freq: 5.775000000 GH
o Trig: FreeRun Avg|Hold:>10/10

FIFGain:Low #Atten: 30 dB

Ref 20.00 dBm

W“"’"‘L‘-‘-"v{q.q.Jh-.w.m&,p.,‘,u sl

Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power 15.6 dBm
75.317 MHz

Transmit Freq Error -6.636 kHz % of OBW Power 99.00 %
x dB Bandwidth 75.47 MHz x dB -6.00 dB

Test Mode: 802.11ac80

Shenzhen Anbotek Compliance Laboratory Limited Code:AB-RF-05-a
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e Kiysight Spectun a\nalfzer D«up ied EU'
RL | .

Conter Freq 5745000000 GHz

P
FIFGain:Low

FCC ID: 2ABC5-E0007
26dB & 99% Bandwidth

Page 41

= |
12:58:10 AM Dec
Radio Std: Mone

L=E| | LT
Cerllar Freq: 8. 7450000'00 GH:
Trig: Free Run Avg|Hold:=>10:110

#Atten: 30 dB Radio Device: BTS

of 60

e

17, 2020

Ref 20.00 dBm

Res BW 240 kHz

Occupied Bandwidth

16.706 MHz
31.283 kHz
21.38 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 730 kHz

Total Power 14.2 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

Test Mode: 802.11a--Low

e Kiysight Spectun a\nalfzer D«up ied EU'
RL | RE
Center Freq 5. ?85[)(][)(]0(] GHz
P
FIFGain:Low

|
12:58:25 AM Dec
Radio Std: Mone

LsE| | uTC
Cemar Freq: 8. ?ESD'DOD'DD GH:
Trig: Free Run Avg|Hold:=>10:110

#Atten: 30 dB Radio Device: BTS

17, B0Z0

Ref 20.00 dBm

|Center 5.783 GHz
Res BW 240 kHz

Occupied Bandwidth

16.698 MHz
15.255 kHz
21.23 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 730 kHz

Total Power 14.6 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

Test Mode: 802.11a---Middle

Shenzhen Anbotek Compliance Laboratory Limited

Code:AB-RF-05-a
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e Kiysight Spectun a\nalfzer D«up ied EU'
RL |

Conter Freq 5825000000 GHz

FIFGain:Low

o Trig: Free Run

FCC ID: 2ABC5-E0007

LSE| | LTe:
Cemar Freq: 4. BESD’DOD‘DD GH:

#Atten: 30 dB

Avg|Hold:>10/0

Page 42 of 60

= 15t
12:58:40 AM Dec 17, 2020
Radio Std: Mone

Radio Device: BTS

Ref 20.00 dBm

Res BW 240 kHz

Occupied Bandwidth

16.710 MHz
34.256 kHz
21.21 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 730 kHz

Total Power 14.6 dBm

% of OBW Power 99.00 %
x dB -26.00 dB

Test Mode: 802.11a---High

e Kiysight Spectun a\nalfzer D«up ied EU'
RL | .

Conter Freq 5745000000 GHz

FIFGain:Low

LSE| | LTe:
Cerllar Freq: 8. 7450000'00 GH:
Trig: Free Run
#Atten: 30 dB

Avg|Hold:>10/0

01:03:01 AM Dec 17, 202
Radio Std: Mone

Radio Device: BTS

Ref 20.00 dBm

Res BW 240 kHz

Occupied Bandwidth

17.883 MHz
31.449 kHz
21.42 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 730 kHz

Total Power 14.3 dBm

% of OBW Power 99.00 %
x dB -26.00 dB

Test Mode: 802.11n20---Low

Shenzhen Anbotek Compliance Laboratory Limited

Code:AB-RF-05-a
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e Kiysight Spectun a\nalfzer D«up ied EU'
RL |

Conter Freq 5 785000000 GHz

FIFGain:Low

o Trig: Free Run

FCC ID: 2ABC5-E0007

LSE| | LTe:
Cemar Freq: 8. ?ESD'DOD'DD GH:

#Atten: 30 dB

Avg|Hold:>10/0

Page 43 of 60

= 15t
01:03:158M Dec 17, 2020
Radio Std: Mone

Radio Device: BTS

Ref 20.00 dBm

|Center 5.783 GHz
Res BW 240 kHz

Occupied Bandwidth

17.816 MHz
26.948 kHz
21.44 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 730 kHz

Total Power 14.1 dBm

% of OBW Power 99.00 %
x dB -26.00 dB

Test Mode: 802.11n20---Middle

e Kiysight Spectun a\nalfzer D«up ied EU'
RL | .

Conter Freq 5825000000 GHz

FIFGain:Low

LsE| | uTC
Cemar Freq: 4. BESD’DOD‘DD GH:
Trig: Free Run
#Atten: 30 dB

Avg|Hold:>10/0

01:03:34 AM Dec 17, 202
Radio Std: Mone

Radio Device: BTS

Ref 20.00 dBm

~o E—

Res BW 240 kHz

Occupied Bandwidth

17.877 MHz
72.109 kHz
21.40 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 730 kHz

Total Power 14.7 dBm

% of OBW Power 99.00 %
x dB -26.00 dB

Test Mode: 802.11n20---High

Shenzhen Anbotek Compliance Laboratory Limited

Code:AB-RF-05-a
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e Kiysight Spectun a\nalfzer D«up ied EU'
RL | RE
Center Freq 5. ?45[)(][)(]0(] GHz
P
FIFGain:Low

FCC ID: 2ABC5-E0007

LsE| | uTC
Cerllar Freq: 8. 7-150'000'00 GH:
Trig: Free Run
#Atten: 30 dB

Avg|Hold:>10/0

Page 44 of 60

= 15t
01:01:55AM Dec 17, 2020
Radio Std: Mone

Radio Device: BTS

Ref 20.00 dBm

Res BW 240 kHz

Occupied Bandwidth

17.817 MHz
41.453 kHz
21.25 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 730 kHz

Total Power 14.1 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

Test Mode: 802.11ac20--Low

e Kiysight Spectun a\nalfzer D«up ied EU'

RL | T, | | SENSE

Center Freq 5. ?85[)(][)(]0(] GHz
il
FIFGain:Low

LsE| | uTC
Cemar Freq: 8. ?ESD'DOD'DD GH:
Trig: Free Run
#Atten: 30 dB

Avg|Hold:>10/0

01:02:13 AM Dec 17, 202
Radio Std: Mone

Radio Device: BTS

Ref 20.00 dBm

|Center 5.783 GHz
Res BW 240 kHz

Occupied Bandwidth

17.809 MHz
30.177 kHz
21.35 MHz

Transmit Freq Error
x dB Bandwidth

Test Mode:

Shenzhen Anbotek Compliance Laboratory Limited

#VBW 730 kHz

Total Power 13.7 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

802.11ac20---Middle

Code:AB-RF-05-a
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e Kiysight Spectun a\nalfzer D«up ied EU'
RL |

Conter Freq 5825000000 GHz

FIFGain:Low

o Trig: Free Run

FCC ID: 2ABC5-E0007

LSE| | LTe:
Cemar Freq: 4. BESD’DOD‘DD GH:

#Atten: 30 dB

Avg|Hold:>10/0

Page 45 of 60

= 15t
01:02:36 &M Dec 17, 2020
Radio Std: Mone

Radio Device: BTS

Ref 20.00 dBm

Res BW 240 kHz

Occupied Bandwidth

17.834 MHz
37.438 kHz
21.39 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 730 kHz

Total Power 14.2 dBm

% of OBW Power 99.00 %
x dB -26.00 dB

Test Mode: 802.11ac20---High

e Kiysight Spectun a\nalfzer D«up ied EU'
RL | .

Conter Freq 5755000000 GHz

FIFGain:Low

LsE| | uTC
Cemar Freq: 8. TESDOOD'DD GH:
Trig: Free Run
#Atten: 30 dB

Avg|Hold:>10/0

01:07:37 AM Dec 17, 202
Radio Std: Mone

Radio Device: BTS

Ref 20.00 dBm

Res BW 430 kHz

Occupied Bandwidth

36.271 MHz
84.402 kHz
39.82 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 1.3 MHz

Total Power 14.2 dBm

% of OBW Power 99.00 %
x dB -26.00 dB

Test Mode: 802.11n40---Low

Shenzhen Anbotek Compliance Laboratory Limited

Code:AB-RF-05-a
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e Kiysight Spectun a\nalfzer D«up ied EU'
RL |

Conter Freq 5795000000 GHz

FIFGain:Low

o Trig: Free Run

FCC ID: 2ABC5-E0007

LSE| | LTe:
Cemar Freq: 8. TBSD'DOD'DD GH:

#Atten: 30 dB

Avg|Hold:>10/0

Page 46 of 60

e )
01:07:59AM Dec 17, 2020
Radio Std: Mone

Radio Device: BTS

Ref 20.00 dBm

Res BW 430 kHz

Occupied Bandwidth

36.214 MHz
65.777 kHz
39.83 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 1.3 MHz

Total Power 14.2 dBm

% of OBW Power 99.00 %
x dB -26.00 dB

Test Mode: 802.11n40---High

e Kiysight Spectun a\nalfzer D«up ied EU'
RL | .

Conter Freq 5755000000 GHz

FIFGain:Low

LsE| | uTC
Cemar Freq: 8. TESDOOD'DD GH:
Trig: Free Run
#Atten: 30 dB

Avg|Hold:>10/0

01:08:18 AM Dec 17, 202
Radio Std: Mone

Radio Device: BTS

Ref 20.00 dBm

Res BW 430 kHz

Occupied Bandwidth

36.228 MHz
73.472 kHz
39.56 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 1.3 MHz

Total Power 14.1 dBm

% of OBW Power 99.00 %
x dB -26.00 dB

Test Mode: 802.11ac40---Low

Shenzhen Anbotek Compliance Laboratory Limited

Code:AB-RF-05-a
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e Kiysight Spectun a\nalfzer D«up ied EU'
RL |

Conter Freq 5795000000 GHz

FIFGain:Low

o Trig: Free Run

FCC ID: 2ABC5-E0007

LSE| | LTe:
Cemar Freq: 8. TBSD'DOD'DD GH:

#Atten: 30 dB

Avg|Hold:>10/0

Page 47 of 60

= 15t
01:12:24 AM Dec 17, 2020
Radio Std: Mone

Radio Device: BTS

Ref 20.00 dBm

Res BW 430 kHz

Occupied Bandwidth

36.222 MHz
93.147 kHz
39.49 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 1.3 MHz

Total Power 14.0 dBm

% of OBW Power 99.00 %
x dB -26.00 dB

Test Mode: 802.11ac40---High

e Kiysight Spectun a\nalfzer D«up ied EU'
RL | .

Conter Freq 5775000000 GHz

FIFGain:Low

LsE| | uTC
Cemar Freq: 8. ??SD'DOD'DD GH:
Trig: Free Run
#Atten: 30 dB

Avg|Hold:>10/0

01:12:55 &AM Dec 17, 202
Radio Std: Mone

Radio Device: BTS

Ref 20.00 dBm

Res BW 820 kHz

Occupied Bandwidth

75.527 MHz
130.21 kHz
80.95 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 2.7 MHz

Total Power 14.7 dBm

% of OBW Power 99.00 %
x dB -26.00 dB

Test Mode: 802.11ac80

Shenzhen Anbotek Compliance Laboratory Limited

Code:AB-RF-05-a
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7. Power Spectral Density Test

7.1. Test Standard and Limit

Test Standard FCC Part15 C Section 15.407 (a) (3)
Test Limit 30 dBm/500KHz

7.2. Test Setup

7.3. Test Procedure

For devices operating in the bands 5.15-5.25 GHz, 5.25-5.35 GHz, and 5.47-5.725 GHz, the above
procedures make use of 1 MHz RBW to satisfy directly the 1 MHz reference bandwidth specified in §
15.407(a)(5). For devices operating in the band 5.725-5.85 GHz, the rules specify a measurement
bandwidth of 500 kHz. Many spectrum analyzers do not have 500 kHz RBW, thus a narrower RBW
may need to be used. The rules permit the use of a RBWs less than 1 MHz, or 500 kHz, “provided
that the measured power is integrated over the full reference bandwidth” to show the total power over
the specified measurement bandwidth (i.e., 1 MHz, or 500 kHz).

1. The EUT is directly connected to the spectrum analyzer;

2. Set RBW =510kHz;

3. Set VBW = 3 RBW=2MHz;

3. Set the span to encompass the entire emissions bandwidth (EBW) of the signal;

5. Detector=RMS;

6. Sweep time= auto couple;

7. Trace mode=max. hold;

7.4. Test Data

Shenzhen Anbotek Compliance Laboratory Limited : _ Code:AB-RF-05-a

anwei Community m Hotline
é 400-003-0500

Email: service @ anbotek.com www.anbotek.com
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Test Item :  Power Spectral Density Test Mode :  CH Low ~ CH High
Test Voltage :  AC 120V, 60Hz for adapter Temperature i 2267C
Test Result : | PASS Humidity : | 55%RH
Channel Test Power Final Power
Mode Frequency Spectral Density | Spectral Density Limit Results
(MHz) 510kHz (dBm/500KHz)
5745 -3.603 -3.689 30 PASS
802.11a 5785 -4.370 -4.456 30 PASS
5825 -2.857 -2.943 30 PASS
5745 -4.354 -4.440 30 PASS
802.11n20 5785 -3.501 -3.587 30 PASS
5825 -3.696 -3.782 30 PASS
5745 -3.534 -3.620 30 PASS
802.11ac20 5785 -3.923 -4.009 30 PASS
5825 -3.188 -3.274 30 PASS
5755 -7.814 -7.900 30 PASS
802.11n40
5795 -7.605 -7.691 30 PASS
5755 -7.686 -7.772 30 PASS
802.11ac40
5795 -6.936 -7.022 30 PASS
802.11ac80 5775 -8.921 -9.007 30 PASS
Shenzhen Anbotek Compliance Laboratory Limited _ : Code:AB-RF-05-a
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wm Keysight Spectrum Analyzer - Swept 54
RL | RE [S00 4D | | | sensePuLSE] ALIGN AUTC
Marker 1 5.744560000000 GH=z 3 Avg Type: RMS
PNO: Fast (50 11ig: FreeRun Avg|Held:>100/100
IFGain:Low #Atten: 30 dB

Mkr1 5.744 56 GHz
-3.603 dBm

Center 5.74500 GHz Span 40.00 MHz
#Res BW 510 kHz #VEW 2.0 MHz* Sweep 1.000 ms (1001 pts)

Test Mode: 802.11a--Low

wm Keysight Spectrum Analyzer - Swept 54
RL | RE 500 AC | | | sensePuLSE] ALIGN AUTC
Marker 1 5.784600000000 GH=z 3 Avg Type: RMS
PNO: Fast (50 11ig: FreeRun Avg|Held:>100/100
IFGain:Low #Atten: 30 dB

Center 5.78500 GHz Span 40.00 MHz
#Res BW 510 kHz #VEW 2.0 MHz* Sweep 1.000 ms (1001 pts)

Test Mode: 802.11a---Middle

Shenzhen Anbotek Compliance Laboratory Limited Code:AB-RF-05-a
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wm Keysight Spectrum Analyzer - Swept SA
L | [ | SENSE:PULSE| ALIGN AUTC

Marker 1 5.822920000000 GHz ] Avg Type: RMS
PNO: Fast (50 11ig: FreeRun Avg|Held:>100/100
IFGain:Low #Atten: 30 dB

Ref 20.00 dBm

!0‘

|T.-,-Lfn'~Jf"‘r' ghe| J."q "I'au—'p‘-rmwl K

Ptk Mg iR e,

Center 5.82500 GHz Span 40.00 MHz
#Res BIW 510 kHz Sweep 1.000 ms (1001 pts)

wm Fegsight Spectrun Analyzer - Swept 54
e ; T, | | SENSEPULSE] MIGN ALTC
Avg Type: RM3
PNO: Fast (5o 1nig: FreeRun Avg|Held:>100/100
IFGain:Low #Atten: 30 dB

Mkr1 5.745 84 GHz
-4.354 dBm

Center 5.74500 GHz Span 40.00 MHz
#Res BW 510 kHz #VEW 2.0 MHz* Sweep 1.000 ms (1001 pts)

Test Mode: 802.11n20---Low

Shenzhen Anbotek Compliance Laboratory Limited Code:AB-RF-05-a
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w— Fiysight Sperlrurn a\nalfzer Swspts-h
RL |

Marker 1 5. 783550000000 GHz

Ref 20.00 dBm

Center 5.78500 GHz
#Res BW 510 kHz
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-:l‘-! ALIGN ALTC
Avg Type: RM3
Avg|Held:>100/100

| SENSE:PU

Trig: Free Run
#Atten: 30 dB

PHO: Fast
IFGain:Low

)

Span 40.00 MHz

#VEBW 2.0 MHz* Sweep 1.000 ms {1001 pts)

Test Mode: 802.11n20---Middle

w— Fiysight Sperlrurn a\nalfzer Swspts-h
RL |

Marker 1 5. BZSQZUDUDUDU GHz

Center 5.82500 GHz
#Res BW 510 kHz

Shenzhen Anbotek Compliance Laborato

N ALITE

Avg Type: RM3
Trig: Free Run Avg|Held:>100/100
#Atten: 30 dB

PHO: Fast Ty
IFGain:Low

Mkr1 5. 8;.@ 92 GHz
-3.696 dBm

.'-J.m‘r"lﬂ s ﬂuwﬂrfﬂ‘ﬂ.dﬂw\‘&_ v "r sy

Span 40.00 MHz
Sweep 1.000 ms {1001 pts)

#VEBW 2.0 MHz*

Test Mode: 802.11n20---High

ry Limited
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wm Keysight Spectrum Analyzer - Swept 54
RL | RE [S00 4D | | | sensePuLSE] ALIGN AUTC
Marker 1 5.744480000000 GH=z 3 Avg Type: RMS
PNO: Fast (50 11ig: FreeRun Avg|Held:>100/100
IFGain:Low #Atten: 30 dB l

Mkr1 5.744 48 GHz
Ref 20.00 dBm -3.534 dBm

-.l".ﬁuﬂh,‘,‘\ T o Bhe b‘ﬂﬂ‘-""\"# Wi,

Center 5.74500 GHz Span 40.00 MHz
#Res BW 510 kHz #VEW 2.0 MHz* Sweep 1.000 ms (1001 pts)

Test Mode: 802.11ac20--Low

wm Keysight Spectrum Analyzer - Swept SA
L | [ | SENSE-PULSE| ALIGN ALITE

50 1 il | T
Marker 1 5.786240000000 GHz ] Avg Type: RMS
PNO: Fast (50 11ig: FreeRun Avg|Held:>100/100
IFGain:Low #Atten: 30 dB

Mkr1 5.786 24 GHz
Ref 20.00 dBm -3.923 dBm

Jl"_"-‘-.Iﬂikgﬁk‘iw*ﬂﬂ'}’ﬁii”—

Center 5.78500 GHz Span 40.00 MHz
#Res BW 510 kHz #VEW 2.0 MHz* Sweep 1.000 ms (1001 pts)

Test Mode: 802.11ac20---Middle

Shenzhen Anbotek Compliance Laboratory Limited Code:AB-RF-05-a



Anbotek

Product Safety

Report No.: 18220WC00146204

wm Keysight Spectrum Analyzer - Swept SA
RL | | 4

I L - |
Marker 1 5.824000000000 GHz

Ref 20.00 dBm

Center 5.82500 GHz
#Res BW 510 kHz

FCC ID: 2ABC5-E0007

PHO: Fast Ty

IFGain:Low
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| SENSE:PULSE| ALIGN AUTC

Avg Type: RM3
Trig: Free Run Avg|Held:>100/100

#Atten: 30 dB

Span 40.00 MHz
Sweep 1.000 ms {1001 pts)

wm Keysight Spectrum Analyzer - Swept SA
RL | | 4

Marker 1 5.757960000000 GHz

Center 5.75500 GHz
#Res BW 510 kHz

PHO: Fast Ty

IFGain:Low

#VEBW 2.0 MHz*

N ALITE
Avg Type: RM3

Trig: Free Run Avg|Held:>100/100

#Atten: 30 dB
Mkr1 5.757 96 GHz
-7.814 dBm

Span 80.00 MHz
Sweep 1.000 ms {1001 pts)

Test Mode: 802.11n40---Low

Shenzhen Anbotek Compliance Laboratory Limited
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wm Keysight Spectrum Analyzer - Swept 54
RL | RE [S00 4D | | | sensePuLSE] ALIGN AUTC
Marker 1 5.797400000000 GH=z 3 Avg Type: RMS
PNO: Fast (50 11ig: FreeRun Avg|Held:>100/100
IFGain:Low #Atten: 30 dB

Mkr1 5.797 40 GHz
Ref 20.00 dBm -7.605 dBm

Center 5.79500 GHz Span 80.00 MHz
#Res BIW 510 kHz Sweep 1.000 ms (1001 pts)

wm Keysight Spectrum Analyzer - Swept 54
RL ke [sea e ] | sensE:PULSE| ALIGN AUTC
Marker 1 5.757800000000 GHz ] Avg Type: RMS
PNO: Fast (5o 1nig: FreeRun Avg|Held:>100/100
IFGain:Low #Atten: 30 dB

Mkr1 5.757 80 GHz
-7.686 dBm

Center 5.75500 GHz Span 80.00 MHz
#Res BW 510 kHz #VEW 2.0 MHz* Sweep 1.000 ms (1001 pts)

Test Mode: 802.11ac40---Low

Shenzhen Anbotek Compliance Laboratory Limited Code:AB-RF-05-a
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wm Keysight Spectrum Analyzer - Swept SA
RL | | 4

I L - |
Marker 1 5.792600000000 GHz

Ref 20.00 dBm

Center 5.79500 GHz
#Res BW 510 kHz

FCC ID: 2ABC5-E0007

| SENSE:PULSE| ALIGN AUTC

Avg Type: RM3
Avg|Held:>100/100

Trig: Free Run

PHO: Fast (0
#Atten: 30 dB

IFGain:Low

Page 56 of 60

Mkr1 5.792 60 GHz
-6.936 dBm

I

[ TR TR

Span 80.00 MHz
Sweep 1.000 ms {1001 pts)

wm Keysight Spectrum Analyzer - Swept SA
RL | | 4

Marker 1 5.776920000000 GHz

Center 5.77500 GHz
#Res BW 510 kHz

: -l\.\..lg .Typa: RMS
Avg|Held:>100/100

Trig: Free Run
#Atten: 30 dB

PHO: Fast Ty
IFGain:Low

#VEBW 2.0 MHz*

Test Mode: 802.11ac80

Shenzhen Anbotek Compliance Laboratory Limited

Mkr1 5.776 92 GHz
-8.921 dBm

Span 160.0 MHz
Sweep 1.000 ms {1001 pts)
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8. Antenna Requirement

8.1. Test Standard and Requirement

Test Standard

FCC Part15 Section 15.203 /15.407

Requirement

1) 15.203 requirement:

An intentional radiator shall be designed to ensure that no antenna other than
that furnished by the responsible party shall be used with the device. = The use
of a permanently attached antenna or of an antenna that uses a unique coupling
to the intentional radiator, the manufacturer may design the unit so that a broken
antenna can be replaced by the user, but the use of a standard antenna jack or
electrical connector is prohibited.

2) 15.407 requirement:

An intentional radiator shall be designed to ensure that no antenna other than
that furnished by the responsible party shall be used with the device. The use of a
permanently attached antenna or of an antenna that uses a unique coupling to
the intentional radiator shall be considered sufficient to comply with the
provisions of this section. The manufacturer may design the unit so that a broken
antenna can be replaced by the user, but the use of a standard antenna jack or
electrical connector is prohibited. This requirement does not apply to carrier
current devices or to devices operated under the provisions of §15.211, §15.213,
§15.217, §15.219, or §15.221. Further, this requirement does not apply to
intentional radiators that must be professionally installed, such as perimeter
protection systems and some field disturbance sensors, or to other intentional
radiators which, in accordance with §15.31(d), must be measured at the
installation site. However, the installer shall be responsible for ensuring that the
proper antenna is employed so that the limits in this part are not exceeded.

Shenzhen Anbotek Compliance Laboratory Limited Code:AB-RF-05-a
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8.2. Antenna Connected Construction

The antenna is a PIFA Antenna which permanently attached, and the best case gain of the antenna is
1.8 dBi. It complies with the standard requirement.

Shenzhen Anbotek Compliance Laboratory Limited _C_)Ode:AB-_RF-OS-a
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9. Frequency Stability

According to the manufacturer, under any normal operating conditions, the working frequency of the
product is in the range of 5725-5850MHz.
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APPENDIX | -- TEST SETUP PHOTOGRAPH

Please refer to separated files for Test Setup Photos of the EUT.

APPENDIX Il -- EXTERNAL PHOTOGRAPH

Please refer to separated files for External Photos of the EUT.

APPENDIX Il -- INTERNAL PHOTOGRAPH

Please refer to separated files for Internal Photos of the EUT.

---------------- End of Report  ------------—--
Shenzhen Anbotek Compliance Laboratory Limited Code:AB-RF-05-a
Address: 1/1 ding D, Sogood Science and Technology Park, Sanwei Community 7 an Hotline
traet, Bac'anDistrict, Sharzhen l-. angdong, Chin l{gg_,'l 100-003-0500
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